SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG051232-02B

LTE Band 25/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0,00 dBm  Offset 12,20 db Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 980.85207 MHz -46.71 dBm -33.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11084 MHz -46.59 dBm -33.6% db
1.000 GHz 1.840 GHz 1.000 MHz 1.58666 GHz -46.78 dBm -33.78 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.43889 GHz -47.03 dBm -34.03 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,48483 GHz -45,44 dBm -32,44 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50355 GHz -45,28 dBm -32,28 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93742 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92792 GHz -41.45 dBm -26.45 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -41.52 dBm -28.52 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64804 GHz -41.76 dBm -28.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -38.50 dBm -25.59 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89887 GHz -38,55 dBm -25.55 dB
{ 1 J L] ( )| J
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Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -46.83 dBm -33.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59715 GHz -46.87 dBm -33.87 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52982 GHz -45,70 dBm -32,70 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92642 GHz -41.55 dBm -28.55 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.57855 GHz -41,59 dBm -28.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.62080 GHz -38.50 dBm -25.50 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG051232-02B

LTE Band 25/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.20 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit thnrk PAES Limit PaES
-10 AR —BURIOUS |INE ARS BAES 10 deRR INE_ABS PABS
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-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -46.73 dBm -33.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -46.90 dBm -33.90 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.44057 GHz -47.01 dBm -34.01 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.61520 GHz -47.09 dBm -34.09 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50310 GHz -45,55 dBm -32,55 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50067 GHz -45.79 dBm -32.79 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52592 GHz -41.36 dBm -28.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91642 GHz -41,67 dBm -28.67 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62005 GHz -41.54 dBm -28.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59405 GHz -41.61 dBm -28.61 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84653 GHz -38.70 dBm -25.70 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.81753 GHz -38.66 dBm -25.66 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Limit rwrk PARS
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SPURIOUS_LINE_ABS
20 d8
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e il NAA e e - -
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 855.29985 MHz -46.81 dBm -33.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79949 GHz -46.70 dBm -33.70 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.49203 GHz -45,53 dBm -32,50 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.50101 GHz -41.48 dBm -28.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60455 GHz -41.69 dBm -28.69 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78754 GHz -38.77 dBm -25.77 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG051232-02B

LTE Band 25/ 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0,00 dBm  Offset 12,20 db Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 995.39480 MHz -46,96 dBm -33.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46,96 dBm -33,96 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.47835 GHz -47.07 dBm -34.07 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.71595 GHz -47.13 dBm -34.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99838 GHz -45,77 dBm -32,77 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,52478 GHz -45 .66 dBm -32.66 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80942 GHz -41.61 dBm -28.61 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91492 GHz -41.64 dBm -28.64 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60405 GHz -41.72 dBm -28.72 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65154 GHz -41.75 dBm -28.75 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.78904 GHz -38.71 dBm -25.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73804 GHz -38.65 dBm -25.65 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit rwrk PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.76962 MHz —46.74 dBm -33.74 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63577 GHz -46.84 dBm -33.84 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51398 GHz -45.84 dBm -32.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52192 GHz -41.61 dBm -28.61 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59905 GHz -41.66 dBm -28.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83203 GHz -38.66 dBm -25.66 dB
( I J ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG051232-02B

LTE Band 25/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.20 dg Mode Auto Swesp

@1 avgPwr @1 avgPwr
Limit thnrk Paks Limit PARS
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-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991.51674 MHz -46.76 dBm -33.76 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.09595 MHz -46.58 dém -33.58 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.75331 GHz -47.07 dBm -34.07 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.67649 GHz -47.00 dBm -34.00 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -45,78 dBm -32,78 dB 1.920 GHz 3,000 GHz 1.000 MHz 2.51830 GHz -45.71 dBm -32.71 dB
3.000 GHz 9.000 GHz 1.000 MHz 5.92592 GHz -41.23 dBm -28.23 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.93992 GHz -41.60 dBm -28.60 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.61455 GHz -41.73 dBm -28.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61005 GHz -41.59 dBm -28.59 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60640 GHz -38.75 dBm -25.75 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83553 GHz -38.56 dBm -25.56 dB
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Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 12.20 dB

SGL Count 100/100

Mode Auto Sweep

Limit rwrk PARS
-10 ddfR—$PLRIOUS LINE_ABS PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -46.83 dBm -33.83 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.74114 GHz -46.83 dBm -33.83 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50499 GHz -45,67 dBm -32,67 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93342 GHz -41.57 dBm -28.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64054 GHz -41.7¢ dBm -28.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61380 GHz -38.50 dBm -25.59 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG051232-02B

LTE Band 25/ 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

D) (Specrum | @
Ref Level 0.00 dBm  Offset 12.20 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,20 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit thnrk PAES Limit PaES
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -46.90 dBm -33.90 dB 30,000 MHz 1,000 GHz 1.000 MHz 9684.24538 MHz -46.50 dBm -33.60 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.56792 GHz -46.97 dBm -33.97 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77262 GHz -47.11 dBm -34.11 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.43877 GHz -45.81 dBm -32,81 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.43123 GHz -45.,30 dBm -32.80 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57992 GHz -41.56 dBm -28.56 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91542 GHz -41.59 dBm -28.55 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61355 GHz -41.64 dBm -28.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60505 GHz -41,70 dBm -28.70 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.62480 GHz -38.58 dBm -25.58 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78904 GHz -38.59 dBm -25.59 dB
{ 1 J L] ( )| J L]

te: 20.JUN.2020 1

LTUNL 2020 14

Highest Channel / 64QAM

Ref Level 0.00 dBm Offset 12.20 dB

SGL Count 100/100
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 999.75762 MHz -46.75 dBm -33.75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59967 GHz -46.78 dBm -33.78 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50391 GHz -45,87 dBm -32,87 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93092 GHz -41.57 dBm -28.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60455 GHz -41.60 dBm -28.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60390 GHz -38.51 dBm -25.51 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG051232-02B

LTE Band 25/ 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0,00 dBm  Offset 12,20 db Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 946.91904 MHz -46.61 dBm -33.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -46,63 dBm -33,63 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61352 GHz -46.81 dBm -33.81dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68825 GHz -46.92 dBm -33.92 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63310 GHz -45,79 dBm -32,79 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49707 GHz -45,49 dBm -32,49 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83992 GHz -41.56 dBm -28.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -41.58 dBm -28.58 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61105 GHz -41.61 dBm -28.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59755 GHz -41.66 dBm -28.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82303 GHz -38.54 dBm -25.54 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73804 GHz -38.50 dBm -25.50 di
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Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit rwrk PARS
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B
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -46.85 dBm -33.85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62066 GHz -46.89 dBm -33.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.46684 GHz -45.76 dBm -32,76 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95592 GHz -41.48 dBm -28.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60305 GHz -41.63 dBm -28.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.62030 GHz -38.55 dBm -25.55 dB
( I J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-57 of 58




ssamonias. FCC RADIO TEST REPORT

Report No. :FG051232-02B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0028
30 Normal Voltage 0.0034
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0055

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0064
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0023

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saran . FCC RADIO TEST REPORT Report No.: FG051232-02B
LTE Band 41 (HPUE)
Peak-to-Average Ratio
Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.70 4.84 5.68
Middle CH 3.59 4.49 4.64 5.62 PASS
Highest CH 3.71 4.43 4.41 5.68
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.43 6.29 - -
Middle CH 6.46 6.43 - - PASS
Highest CH 6.55 6.43 - -
TEL : 886-3-327-3456 Page Number : A41-10f 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
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Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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Trace 1 [ 22,94 dbm 26,57 dbm 3.63 d8 2.64 0B 3.54 0B 3.50 0B 3.65 08 Trace 1 [ 23,62 dem 28,37 dbm 4.75 d8 2.49 d8 4.17 d8 4.43 da 4.67 08
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Spectrum i Spectrum i
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Trace 1 [ 22,47 dem 26,19 dbm 3.78 d8 2.84 0B 3.62 0B 57108 8 Trace 1 | 23.66 dbm 28,32 dbm 4.66 d8 2.49 d8 4.12 d8 4.43 da 4.55 08
l— I e———
L )i J [ L )i ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-2 of 41

FG051232-02B



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG051232-02B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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~ I 4 -

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
00 | - 00 -
S "‘ 35
= N =
1E- - 1E- \\ -
1E- - 1E- -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | |
Trace 1 21.79 dBm 26,41 dBm 4.62 da 3.07 dB 4.55 dB 4 dB 4.67 dB Trace 1 22,49 dBm 28,41 dBm 5.91 d8 2.99 d8 4.90 da
— _— —
J [ | SEERCEENC L JL J

Highest Channel / 1RB

Highest Channel / Full RB

—
L J

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
T 00 - T
s 5 s
¥ \ ¥
X Y X
[ \
1E- - 1E- o -
1 1 !
B B T
i
1E- - 1E- -
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2162 dem 26,23 dbm 4.41 d8 3.16 08 4.32 0B .41 08 .45 0B Trace 1 42 dem 28,35 dBm 3 da 4.99 da 68 da 5.88 08
l— _—
) [ L )i ] W e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG051232-02B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

Ref Level 30.00 dém

Offset 12,60 db

trum

Ref Level 30.00 dém

Offset 12,60 db

L JL

L JL

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
T 0.0 T
. RN N RN
b i it o 5 N
{ 5 \ 5
| Y
1E- - 1E- g
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,44 dbm 26,94 dBm 5.49 d8 3.19 6B 5.45 0B 5.55 0B Trace 1 [ 2149 dbm 28,65 dbm 7.35 d8 3.01d8 5.07 d8 5.29 dB 7.07 d&
e e
stk L i

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
o,
00 - 00 -
& - < ‘.,\
¥ ¥
9 ¢
1E- - - 1E- - i
4
i i s
\
|
1E- - 1E- | -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | 0.01% |
Trace 1 [ 20,40 dem 26,69 dBm 5.49 d8 3.16 08 5.45 0B 5.45 0B 5.49 0B Trace 1 [ 20,91 dem 28,39 dbm 7.49 d8 3.01d8 B
e e
B e L i ]

Highest Channel / 1RB

Highest Channel / Full RB

L JL

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
T 0.0 T
5 RS it
1E- \l - 1E- > -
N | \
1E4 - 1E4 ‘HI
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.78 dBm 26,33 dBm 6.55 dB 2.16 dB 5.65 dB 6.58 dB Trace 1 20,86 dBm 28,46 dBm 7.60 d8 3.19 d8 ] L] 7.19 dB
e — e
B e L )i ] WD e
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FAX . 886-3-328-4978
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semonene. FCC RADIO TEST REPORT Report No.: FG051232-02B
26dB Bandwidth
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.83 4.88 9.77 9.77 14.27 | 1454 | 18.66 | 18.70
Middle CH - - - - 4.96 4.92 9.79 9.63 14.39 | 14.12 | 18.78 | 18.70
Highest CH - - - - 4.92 4.88 9.81 9.69 14.27 | 14.18 | 18.62 | 18.98
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.74 - 9.91 - 14.36 18.66
Middle CH - - - - 4.87 - 9.65 - 14.15 19.06
Highest CH - - - - 4.81 - 9.61 - 14.12 18.90
TEL : 886-3-327-3456 Page Number 1 A41-5 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.02 dBm| ™M1[1] 16.27 aBm)
M1 2.50049800 GHz o
= _ X B R 26.00 dB| @ i |~ ynae 26.00 dB|
o4 [ L 4.825000000 MHz . A el A P N g f 4.875000000 Mk
[ q factor 518.2] i q factor 512.7]
od f 0 d
T4 T =
-10 -10 d ‘} T
f / \
204 !
A n ~
e Wl gl e Part A fnn
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500498 GHz 17.02 dam nd8 down 4.825 MHz ML 2,499239 GHz 16.27 dam nd8 down 4.875 MRz
T 1 2,496072 GHz -8.74 dBm nd8 26.00 dB TL L 2,496072 GHz -9.44 dBm n 26,00 d8
T2 1 2,500898 GHz -9.06 dBm Q factor 518B.2 T2 1 2.500948 GHz -9.28 dBm Q factor 512.7
L U J wa L JU J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.11 dbm)| 16.01 abBm|
1 2.59138200 GHz 2.59496800 GHz
20 20
.= A e 26.00 dB| 26.00 dB|
e L S P PN A N M 4.955000000 MHz 04 +.915000000 MHZ|
7 Q factor ‘L 523.0) Q factor 528.0)
od [ 0al
f 13 Y
10 d f - -10 di
! \
20 d WY A 20 df
RN SV RY h Yl N .
Lo o -BJ'J Wi o T Ry
-40 d -40 de
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591382 GHz 17.11 dBm nd@ down 4.955 MHz M1 2.594968 GHz 16.01 dBm nd@ down 4915 MHZ
T 1 2,590493 GHz -9.06 dBm nd8 26.00 dB TL L 2.550542 GHz -9.72 dBm nd8 26,00 d8
T2 1 2595448 GHz -8.60 dBm Q factor 523.0 T2 1 2.595458 GHz -9.86 dBm Q factor 528.0

L U J L JU J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.82 dBm| mili] 15.99 dBm|
268875900 GHz, . 2.68796000 GHz,
20 A o nde ¥ . 26.00 dB| 2 N X ndB 26.00 dBj
104 o A ey ”\u\rBWJ\,'\/\'\J\ 4.915000000 MHz| 104 P i e e b P By e, 4.875000000 MHZ]
] Q factor 547.0] J Q factor | 551.4)
od . od
f e i
-0 d - T -10 di ¥
AN
- / 20 o !
ST ] . Y
i A rnan ] s e Wea¥a ATE
-40d -40 d
-50 df -50 di
60 df -60 de
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2665759 GHz 16.82 dBm ndB down 4.915 MHz ML 2.68796 GHz 15.99 dBm ndB down 4.675 MHz
TL 1 2,685062 GHz -9.44 dBm nds 26.00 dB TL L 2.685102 GHz -9.83 dem nds 26.00 d&
T2 1 2,669973 GHz -9.14 dBm Q factor 547.0 T2 1 2.689978 GHz -10.30 dBm Q factor 551.4
L ) - L )i ) L

TEL : 886-3-327-3456 Page Number 1 A41-6 of 41
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ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™MI[1] 18.82 dbm)| MI[1] 17.3% dBm
A 2.5033980 GHz| M1 2.5036970 GHz
20 20
I P Py e 26.00 dB S~ s X 26.00 dB
04 [ ’ Bw i 9.770000000 MHZ, 104 I R B T 9.770000000 MHZ|
] Q factor \ 256.2 ] Q factor 256.3
\ /
od - 0 di
7 b
10 d ] 2l -10 di
26 0 | .
R A e - A
a0
40 d 40 d
50 d S0 d
60 d -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,503398 GHz 18.82 dam nd8 down 9.7 MHz ML 2.503697 GHz 17.34 dam nd8 down 9.77 Wz
T 1 2,496205 GHz -6.41 dBm nd8 26.00 dB TL L 2496085 GHz -8.65 dBm n 26,00 d8
T2 1 2,505975 GHz -6.86 dBm Q factor 256.2 T2 1 2.505855 GHz -8.25 dBm Q factor 256.3

o )i J -

L I ]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] % ™M1[1] 18.55 dBm)
11 2.5941390 GHZ]
20 20
T DR, 26.00 dB o~ \_nde o 26.00 dB
o Bt 9.790000000 MHZ 04 e N 7 B .630000000 MHZ]
/ Q factor 264.8] / Q factor L 269.4)
[ |
a = o ! T
¥ ¥ ¥
-10 df -10 d +
-] i |
20 3 20 di z
= .;‘“U I T - ~ | T T A
a0 30
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50252 GHz 19,26 dam nd8 down 9.79 MHz ML 2.504139 GHz 18.55 dam nd8 down 9.63 WHZ
T 1 2,580185 GHz -7.41 dBm nd8 26.00 dB TL L 2,588185 GHz -7.16 dBm nd8 26,00 d8
T2 1 2,597975 GHz -7.02 dBm Q factor 264.8 T2 1 2.597815 GHz -7.92 dBm Q factor 269.4
L U J wa L JU J L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 18.14 dBm) MiL1] 17.00 dBm)
" 2.6845600 GHz 2.6871780 GHZ]
20 20
P pdB 26.00 dB| 26.00 dB|
Ar—rm s | AR —~t
04 r v < e A 9.810000000 MHZ 104 9.690000000 MHz]
7 afa 2737 ] 277.3
g ! od
i Tk
i ¥
-tod f -10 di f
20 d / 20 d -
Sred Y Ny N J \. A
T Bay Lo ~ A SR
. Y 5 e
40 d 40d
50 d 50 d
-60 df 60 d
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.68456 GHz 16.14 dBm nd@ down 9.51 MHz ML 2,687178 GHz 17.00 dBm nd@ down 9.69 MHZ
T fy 2,680045 GHz -7.50 dam nds 26.00 dB TL L 2580165 GHz -9.16 dam nds 26,00 da
T2 1 2,689855 GHz -7.58 dBm Q factor 273.7 T2 1 2.609855 GHz -5.54 dBm Q factor 277.3
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.19 dBm) ™M1[1] 16.45 dBm)
M1 2.5091040 GHZ| 1 2.5071860 GHz
20 20 1
Lo A | o inee, ./'1\ 26.00 dB ndBY 26.00 dB
0u T TR R e P - it '\\ 14266000000 MHz2 o e A Mo/ V =y 14.535000000 MHz
| Q factor | 175.9 i Q factor \ 172.5
o di — 0 di -
] 7 \
10 df - 10 k3 v
i
, / \
20 d = 20 d
= T ] AN A
eaeicand Akt sl W ) W e
-a0 -3
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,509104 GHz 18.19 dBm nd@ down 14.266 MHz M1 2.507186 GHz 16.45 dBm nd@ down 14,535 MHZ
TL 1 2,496427 GHz -7.62 dBm nd8 26.00 dB TL L 2.486277 GHz -9.76 dBm n 26.00 dB
T2 1 2,510693 GHz -7.96 dBm Q factor 175.9 T2 1 2.510813 GHz -9.43 dBm Q factor 172.8
L U J wa L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.02 dbm)| MI[1] 1638 dBm
2.5905120 GHz 2.5893440 GHZ]
20 20
P 26.00 dB . “ndB 26.00 dB
- I LAl 14.386000000 MH2| o B AT AT PR AT Y AW 14.116000000 MHz
! q factor 180.1] ! q factor 183.4)
o d 0 di |
1’ v
-1 d 10 d +
| { \
20 d et v 20d 7 .
PR SRV B TAWA SN Ao N e A
- o/ oA P Tl Y RN A
30 =0 .
-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,590512 GHz 17.02 dBm nd@ down 14.386 MH2 M1 2.589344 GHz 16.38 dBm nd@ down 14,116 MHZ
T 1 2,585807 GHz -8.55 dBm nd8 26.00 dB TL L 2,585957 GHz -10.46 dBm nd8 26,00 d8
T2 1 2,600193 GHz -8.88 dBm Q factor 180.1 T2 1 2.600073 GHz -9.49 dBm Q factor 183.4
L U J wa L JU J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.02 dBm| mili] 16.20 dBm|
) 2.6798030 GHZ| 2.6804320 GHz
e A R ndB . 26.00 dB| 2 ndB 26.00 dB|
104 VA AN el 14266000000 MHz 104 At T N B N A 14.176000000 MHZ
7 Q factor 1 187.8) [ N Q factor 189.1)
04 |\ 0ol :
. b s
BUE ,‘t T -10 di 7
k 7 |
/ \
20 d - — 20 di 1 -
o P el bl AV VA pay | A o
“ - v - AT, - L™
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.679803 GHz 17.02 dém ndB down 14.286 MHz ML 2.680432 GHz 16.20 dBm ndB down 14,176 MHz
TL 1 2.675277 GHz -9.03 dém nds 26.00 dB TL L 2.675427 GHz -8.95 dBm nds 26.00 d8&
T2 1 2669543 GHz -8.15 dBm Q factor 167.8 T2 1 2.689503 GHz -9.12 dBm Q factor 188.1
L ) - L )i ) L
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ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.10 dBm)| MI[1] 15.76 dBm
2.5091970 GHz 2.5
20 41 20 +
wdB 26.00 dB ndB 26.00 dB
T L LY LA v (N e 18.661000000 MH| A e B 18.701000000 MHz|
104 L by 104 y s
I Q factor | 134.5 ; v Q factor \ 134.1
o d | 0 di \
‘ !
_10d | 104 o v
J 7
/ L~ ! \
20d = 0, 20d s
a P REARNY N A AT o
WA i by T
= Erp
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.509197 GHz 16.10 dam nd8 down 18.561 MHz ML 2.507558 GHz 15.76 dam nd8 down 18,701 MHz
T 1 2,496609 GHz -10.45 dbm nd8 26.00 dB TL L 2,498609 GHz -10.21 dbm n 26,00 d8
T2 1 2,515351 GHz -12.15 dém Q factor 134.5 T2 1 2.515311 GHz -9.15 dBm Q factor 134.1
L U J wa L JU J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.03 dBm) ™M1[1] 14.77 dBm)
2.5926800 GHZ| 2.5918010 GHz
20 20 T
T poppende 26.00 dB v ndB 26.00 dB
w0 LI LS P N O L LT paony 18.781000000 MHz| 0d N Y ,,/‘ﬁ Ay B ,JW\/‘ 18.701000000 MHz
J Qfactor ¥ | 138.0 v Q facfor® ) 138.6
| !
od od
1
-10 df f -10 d JI,
20 d - = ”‘“| 20 df " j
P ] T td el I e
Y L TS . AR P -
-an A% Lt .
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,59268 GHz 17.03 dBm ndB_down 18.781 MHz ML 2.591801 GHz 14.77 dBm ndB_down 18,701 MHz
TL 1 2,583529 GHz -8.95 dBm nd8 26.00 dB TL L 2.583889 GHz -10.51 dbm nd8 26.00 dB
T2 1 2,602311 GHz -10.16 d8m Q factor 138.0 T2 1 2.602391 GHz -11.89 d8m Q factor 138.6
L U J wa L JU J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.69 dBm| mili] 14.26 dBm|
2.6784020 GHZ| 2.6768030 GHz
2 Y ande 26.00 dB| & T ndB 26.00 dB|
et AN A A B e\ o [ Al . p
w0 R TR TRV s TV T PV 18.621000000 MHz wd frlpen o ol A o PN 1B.981000000 MHz
I d factor | 142.9 ; Q factor 141.0)
0 ! 0
. T
i b
-0 3 v
/ Y
P T 7
N P ™ )
ay
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.678402 GHz 15.69 dBm ndB down 18.621 MHz ML 2.676603 GHz 14.26 dBm ndB down 18,961 MHz
T1 1 2 670689 GHz -8.89 dBm nds 26.00 d8 TL 1 2.670689 GHz -11.77 dém ndé 26.00 d8
T2 1 2689311 GHz -10.85 dém Q factor 143.8 T2 1 2.68957 GHz -12.09 dém Q factor 141.0
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

) )
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.94 dBm)| 16.07 dBm
N 2.49752100 GHz 2.5047360 GHZ]
20 - 20
¥ ndB 26.00 dB 26.00 dB
104 P S T /B .\_,fw/;/\ 4.735000000 MHz 04 A e i - 9.910000000 MHZ|
7 Q factor l 527.4) Q factor \ 252.7
/ / \
o4 0d
i 1 T
-1 d - & 10 di ¢ X
204 [ : w04 / \
“ - - S o AN A
-l ALY oo N e
a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,497521 GHz 16.34 dam nd8 down 4.735 MHz ML 2.504736 GHz 16.07 dam nd8 down 9.91 WHz
T 1 2,496142 GHz -9.41 dBm nd8 26.00 dB TL L 2,498105 GHz -10.43 dbm n 26,00 d8
T2 1 2,500878 GHz -9.54 dBm Q factor 527.4 T2 1 2.506015 GHz -9.61 dBm Q factor 252.7

L U J wa JU

J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

J

J

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.00 dBm) ™M1[1] 15.53 dBm)
2.59424900 GHz 2.5997790 GHz
20 o 20
ndet! 26.00 dB ndB 26.00 dB
104 ~ ey g v BRSO A 4.865000000 MHZz 104 ST =B 9.650000000 MHz|
J q factor ‘\ 533.2 7 q factor 268.8
od i od :
/
10 d - - -10 di
/ \
20 d 4 ‘\ 20 d f"‘
P . Fr N O e A AWt
{“0qEr- ) | 20 Ik L L=
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,594249 GHz 14.00 dBm ndB_down 4.855 MHz ML 2.593779 GHz 15.53 dem ndB_down 9,65 MHZ
TL 1 2,590602 GHz -11.78 dam ndd 26.00 dB TL L 2.588185 GHz -11.08 dam nd8 26.00 dB
T2 1 2,595468 GHz -11.74 dBm Q factor 533.2 T2 1 2.597835 GHz -10.67 d8m Q factor 268.8
L U wa L JU

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.83 dBm| mili] 15.38 dBm|
2.68751000 GHz, 2.6816030 GHz
e ndB 26.00 dB & X 26.00 dB
w0 2 B non ] 0Bt 4.805000000 MHz 104 Al O e T 9.610000000 MHz|
T 7 Qfactor 559.3 279.0
1 i !
od 7 + 0 ]
-od -10d
| |
20d ,\ 20 o /
A N
3 Pl T : T
Ay |IA TR st i
-40d -40 d
50 df -50 di
60 df -60 o
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 268751 GHz 15.83 dBm ndB down 4.605 MHz ML 2.681603 GHz 15.38 dBm ndB down 9,61 MHZ
TL 1 2,685102 GHz -10.41 dam nds 26.00 dB TL L 2.680185 GHz -10.60 dam nds 26.00 d&
T2 1 2669903 GHz -10.51 dBm Q factor 559.3 T2 1 2.689795 GHz -9.68 dBm Q factor 279.0

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.70 dBm)| MI[1] 14.06 dBm
2.5084450 GHz 2.5031630 GHz]
20 1 20
nds "} 26.00 dB T nd 26.00 dB
g P T WY e ,,Bbu‘\.\,—wr‘x\_."\dn\ 14.356000000 MHz| 104 ﬂ\ APALSBRE Sy 18.661000000 MHZ|
i Q factor | 174.7 ,' - N % factor | 134.1
\
od | 0d
/ 1 i I\
i} b i
-10 df T -10 d T L
20 df - AR (W . I LA PN Y
Y W e Ao VA
Lol dids
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.508445 GHz 14,70 dam nd8 down 14.356 MHz ML 2.503163 GHz 14.06 dam nd8 down 18,661 MHz
T 1 2,496217 GHz -11.37 dbm nd8 26.00 dB TL L 2,496729 GHz -10.94 dm n 26,00 d8
T2 1 2,510573 GHz -11.00 d8m Q factor 174.7 T2 1 2.515391 GHz -11.72 d8m Q factor 134.1

L U J wa JU J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.70 dBm)| MI[1] 13.12 dBbm
2.5967460 GHz 2.5874460 GHZ]
= mm)',‘ 26.00 dB @ nd 26.00 dB
d A h o B 14.146000000 MHZz " I By e 19.061000000 MHz
w i 7 Q féctor \ 183.6) e ff G Srabieh/ " 135.7)
od ; 0 d L
i ) ; \
-10 df -10 ¥ ¥
\
20 d - 20 d - |
R 5 \
S0 dB \ -0k 7
W A AT Y A
-40 d -40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596746 GHz 14.70 dBm nd@ down 14.146 MH2 M1 2.587446 GHz 13.12 dBm nd@ down 19.061 MHZ
T 1 2,585957 GHz -10.85 dbm nd8 26.00 dB TL L 2,583609 GHz -13.18 dém nd8 26,00 d8
T2 1 2,600103 GHz -10.56 dBm Q factor 1B3.6 T2 1 2.60267 GHz -13.01 dém Q factor 138.7
L it ] - L ) ]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum vectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 3.99 dBm 13.04 dBm)
2.6861560 GHz 2.6796000 GHz]
2 ;. 26.00 dB) 2 LE 26.00 48
fa o, ~ ABp AW 14116000000 MHz . ¢ 18.901000000 MHz
10d S Lol NBY Sy 104 PR . B
‘{ 'Q fhctor 190.9) T ¥ olaiﬂll(r\qj"\-""-‘ 141.8
g od t
4 | / |
10 i -10 7 E
/
20d / - 20 di L\
J \ . /
= = o = [ WV " v
P ™ el TR PPy
-40d
50 d 50 d
-60 df -60 o
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.686156 GHz 13.99 dBm ndB down 14.116 MHz ML 2.6796 GHz 13.04 dBm nd@ down 18,901 MHz
T1 1 2 675457 GHz -11.02 dém nds 26.00 d8 T1 1 2.67045 GHz -12.83 dém nds 26.00 da
T2 1 2.689573 GHz -12.44 dBm q factor 190.3 T2 1 2.689351 GHz -15.08 dBm q factor 1418
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG051232-02B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 448 | 448 | 9.05 | 9.03 | 13.40  13.40 | 17.82 | 17.82
Middle CH - - - - 450 | 449 | 9.03 | 9.03 | 13.40 | 13.61 | 17.86 | 17.78
Highest CH - - - - 447 | 451 | 897 | 9.01 | 13.49 | 1352 | 17.86 | 17.86

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - 9.01 13.37 - 1778 -
Middle CH - - - - 4.48 - 8.99 13.43 - | 1786 -
Highest CH - - - - 4.52 - 8.95 1340 | - | 17.86 -

TEL : 886-3-327-3456 Page Number 1 A41-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.98 dBm) ™M1[1] 16.59 dBm)
- 2.49844000 GHz - 2.49865000 GHz
1 P 7] AOccBw 1o 4.475524476 MHz B - Y. . Occhw . 4.475524476 MHz
S LY N Y S A A LY L L e
10d { . 104 i s £ T
o ‘ ) v |
7 1 / |
/ \ J
-10 d - -10 de -
/ [f \
204 j 20d :
SR YNEY.AYA [ o) - | A i e e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,40844 GHz 16.98 dam ML 2,49865 GHz 16.59 dam
T 1 2,4962622 GHz 12.11 cBm Oce Bw 4,475524476 MHz TL L 2.4862622 GHz 10.69 dBm Oce Bw 4,475524476 MHz
T2 1 2,5007378 GHz 11.72 dom T2 1 2.5007378 GHz 10.69 dam

I

)i ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.08 dBm) ™M1[1] 16.96 dBm)
- e 2.59474800 GHz - e 2900 GHz,
OccBre ¥ 4.495504496 MHz 4 4.485514486 MHZ
1 VSRR PP REaee A e P, e A
10 d F T 10 di 7
| {
0 df f l\ 0 T
/ /
0d { ! 10 di J \‘
ﬁ \ / I
20 A 4 20d .
U v ) P RNy .
v 4 v Vi R
a0 £30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504748 GHz 16.08 dam ML 2.504329 GHz 16.36 dsm
T 1 2,5907522 GHz 10.66 dBm Oce Bw 4,495504496 MHz TL L 2,5907522 GHz 10.59 dBm Oce Bw 4.485514486 MHz
T2 1 2.5052478 GHz 10.54 dam T2 1 2.5052378 GHz 11.88 dam

it -

)i L.

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum vectrum
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.19 dbm) MiL1] 14.04 dBm)
20 w 2.68647100 GHz o 2.68887900 GHz
B Oce By 4.465534466 MHz . Oce hk; 4.505494505 MHz]
£y A W e T s WAAt g, U VWiV N W WA A Wt
10 d 10 d - —
i \ i \
o d \ 0d J L
| | \
\ / A
-0 d 2 -10 di .
/ \
- 20 o 1
s = A .
v R R Y . vy L\ M el
40 d -40d
50 d -50 d
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.686471 GHz 16.19 dBm ML 2.688879 GHz 14.94 dBm
T1 1 26852522 GHz 10.96 dBm oce Bw 4. 465534466 MH2 T1 1 2.6852423 GHz 10.92 dBm oce Bw 4.505494505 MHZ
T2 1 2.6897178 GHz 8.52 dam T2 1 2.6857478 GHz .94 dBm

)i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

FG051232-02B

G o)
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 19.05 dbm)| ™11 17.63 dBm
20 Ml 2.5026980 GHz| 20 2.5002210 GHz|
I P N N e - ] 050949051 MHz 1 . T 9.030969031 MHZ
10d - 10d - \\
|
{ \ ! \
o4 1 od {
| | |
-10 -10 df T
i \ i
20,4 e 20 d ~
Bas = — A A AT FAW A
a0 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502698 GHz 19.05 dam ML 2.500221 GHz 17.63 dBm
TL 1 2,4965245 GHz 12.34 dBm Oce Bw 9.050943051 MHz TL L 2.4564845 GHz 11.85 dBm Oce Bw 9.030969031 MHz
T2 1 2,5055754 GHz 11.89 dam T2 1 25055155 GHz 11.40 dam
L U J L JU J L]
X: . 261
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
TN 19.68 dBm)| 17.69 dBm
20 11 2.5960170 GHz| 20 2.5972760 GHz|
X P 055 N2 9.030969031 MHz e PP 9.030969031 MHz
wd - ' 10 d
] \ ]
o 1 L, 0
Ay { |
10 df - \ 10 ol - \
~ |
~20, B i \ T = 20 d /
= R b, "~
a0 30 T2
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596017 GHz 19,68 dam ML 2.597276 GHz 17.69 dBm
TL 1 2,5685045 GHz 13.21 dBm Oce Bw 9.030965031 MHz TL L 2.5884845 GHz 10.77 dBm Oce Bw 9.030969031 MHz
T2 1 2,5975355 GHz 12.71 dam T2 1 2.5975155 GHz 12.57 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.33 dBm| mili] 17.96 dBm|
20 M 2.6829020 GHZ| - a1 2.6892820 GHz
o ,_V,\A/) ] J\-.?J‘ﬁfgv -y 8.971028971 MHz 1~ ‘Uv_)' — L deeBy . 9.010989011 MHZ|
10 df ? 10 d -
g ! od ;
BUE! 1 -10d
20 df — 20 df /
AT — T [
a0 -30 =
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.682902 GHz 17.33 dém ML 2.683262 GHz 17.95 dBm
T fy 26805644 GHz 10.71 dam oce Bw 8.971028971 MHz TL L 25804845 GHz 11.98 d8m Occ 8w 9.010989011 MHz
T2 1 26695355 GHz 12.44 dBm T2 1 2.6894955 GHz 11.35 dBm
L ) L )i ) L
TEL : 886-3-327-3456 Page Number 1 A41-14 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1 59 dBm)| 16.62 dBm)
- 2.5025410 GHz - 144290 GHZ,
Occ By 13.996605397 MHz 13.996603397 MHz
VP N PP PANAWAN
10d 104 =
i
od / 0 d
| | f 1
10 df a 10 d
/ \ / i
\ 20 o /
AT A it
<50k
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502541 GHz 16.59 dam ML 2504429 GHz 16.62 dam
T 1 2,4968167 GHz 11.44 dBm Oce Bw 13.396603397 MHz TL L 2.4960167 GHz 9.56 dBm Oce Bw 13.396603397 MHz
T2 1 2.5102133 GHz 11.46 dam T2 1 2.5102133 GHz 10.93 dam

L U

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.41 dbm)| MI[1] 15.91 dBm
- M1 2.5937790 GHz - . 2.5901230 GHZ]
X ARESERA 13.996605397 MHz - 13.606393606 MHz
et A ! AR PP,
10d o \» 104 e
o l] 0 1
| |
10 d - -10 di
, f N /
20 - e — 20d
[ Y R T e o
-0 Eth - - -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503779 GHz 17.41 dam ML 2.500123 GHz 15.91 dam
T 1 2,5863167 GHz 11.37 dBm Oce Bw 13.396603397 MHz TL L 2.5861668 GHz 8.74 dBm Oce Bw 13.606393606 MHz
T2 1 2.5997133 GHz 11.29 dam T2 1 2.5097732 GHz 11.17 dam

L U

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.12 dém| mili] 08 dBm)
20 2.6767160 GHZ| - . 2.6855570 GHz
T - Qe Bre . 13486513487 MHz 7 Oge B 13.516483516 MHz
L R et e R AP T T s LT
10 d - - 10 d - .
/
/ | a |
od f T 0 7 T
-10d L -104d ! |
/ \ i |
[ k! 20 di |
v e - 2 7
F Y A s o \ A N
e - Eﬁﬁﬁ"'\ A ¥ AVARNY
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2676716 GHz 17.12 dBm ML 2.885557 GHz 15.08 dBm
T1 1 26757268 GHZ 12.09 dBm oce Bw 13.486513487 MHz T1 1 2.6757268 GHz 11.30 d8m oce Bw 13.516483516 MHz
T2 1 26692133 GHz 10.85 dBm T2 1 2.6892433 GHz 9.76 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.45 dBm)
0 . - 2.5104360 GHz
o 17.822177822 MHz o . 17.822177822 MHz
o T Pt AT et 104 ;,\ e A A P
] / | . |
o \ 0
-10d / T 10 d - t
\ Y
) }r e — 204 J L
v T 2 I 7
! AT I oy
E
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.510755 GHz 15.59 dem ML 2.510436 GHz 16.45 dBm
TL 1 2,4971289 GHz 9.41 dem Occ Bw 17.822177822 MHz TL L 2.45712089 GHz 10.38 dBm Occ Bw 17.822177822 MHz
T2 1 2,514951 GHz 9.98 dam T2 1 2.514951 GHz 10.65 dBm
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 541 aBm 1690 dBm|
0 . 2.5902030 GHZ| - 2.5998390 GHz
T, X, 17.862137862 MHz o R 17.782217782 MHz
o f A e ALV
104 ] g AV v 0d S A ¢
| |
o df } iL 0 df 4
/
10 df -10 df T
! | I \
20d -+ ! 20d \I !
A T Ry, Ty N ~
AN UV R S AW i vl Ml Pt b o
e B o
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,590203 GHz 15.41 dBm ML 2.593839 GHz 16.38 dBm
TL 1 2,564049 GHz 11.50 dBm Occ Bw 17.862137862 MHz TL L 2.5841209 GHz 10.28 dBm Occ Bw 17.782217782 MHz
T2 1 2.6019111 GHz 10.37 dBm T2 1 2.5019111 GHz 9.24 dBm
L i ! w L | ! -
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,60 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.87 dBm| mili] 15.00 dBm|
20 2.6827970 GHZ| - 2.6822780 GHz
Ty Oce Bw : 17.862137862 MHz| . y OccBw : 17.862137862 MHz
g N AN AN " Py A nrand =
10di Jf iV i Ak 2N 10 di o P e £l il
] |
od f od !
BUE! 3 -10d } T
/ | \l
YR = AT 20d {
AV LAY A el Vot A
290 i st e T
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2862797 GHz 14.87 dBm ML 2.882278 GHz 15.00 dBm
TL 1 2,671049 GHz 10.82 dBm Occ 8w 17.862137862 MHz TL L 2.5710889 GHz 9.61 dBm Occ 8w 17.862137862 MHZ
T2 1 26689111 GHz 9.95 dbm T2 1 2.688951 GHz 10.08 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.25 dBm) ™M1[1] 16.77 dBm)
- e 2.50024800 GHz - n 2.4984830 GHZ]
OccBw ¥ 4.505404505 MHz X By 9.010989011 MHZ
N L I B A A Tt W VN
10d i { 104
| \
0 di |
] \
-10 f -
/ Y
20 4 e =
. N S
40
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500248 GHz 16.25 dam ML 2.498483 GHz 16.77 dam
T 1 2,4962522 GHz 10.60 dBm Oce Bw 4.505494505 MHz TL L 2.4965445 GHz 9.90 dBm Oce Bw 9.010969011 MHz
T2 1 2.5007577 GHz 10.80 dam T2 1 2.5055554 GHz 10.70 dam

i

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I ]

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.96 dBm) 16.77 dBm)
2.59953900 GHz 2.5952980 GHz]
= 4.475524476 MHz @ £.991008991 MHZ
104 o A : 104 1 |
[ 1 /
{ | | 4
0 di 0 d -
/ / '
f \
10 } 10 di \
204 : 20d
f \\ - 1
.',33\.«/-, v N M EYT e ey -3 v T
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503539 GHz 14,96 dam ML 2505298 GHz 16.77 dam
T 1 2,5907622 GHz 9.67 dBm Oce Bw 4,475524476 MHz TL L 2,5855045 GHz 9.73 dBm Oce Bw £.991008991 MHz
T2 1 2.5052378 GHz 8.78 dam T2 1 2.5074955 GHz 9.93 dam

U

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

L ) ]

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1260 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.82 dBm mili] 15.78 dBm|
20 . 2.60726000 GHz - . 26880970 GHz
¥ Oce B 4.515484515 MHz gocawy 8051048051 MHz
. A T A e T L
w0 RV e an, A I wd b A Y
] { 7 \\
LE ] 0 + i
[ / \
BUE! £ -10d \
20 d 20 di :
/ \
a0 | . AW A
vl S [k RV g A - =
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 268726 GHz 15.82 dBm ML 1 2.888097 GHz 15.78 dBm
T1 1 26852522 GHz 9.44 dBm oce Bw 4.515484515 MHz T1 1 2.6805245 GHzZ 8.08 dém Oce Bw 8.95104B951 MH2z
T2 1 2 6897677 GHz 7.48 dém T2 1 2.6894755 GHz 9.10 dBm
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ssamonias. FCC RADIO TEST REPORT Report No.: FG051232-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.67 dBm)
2.5 2.5143920 GHZ|
= N 13966635367 MHz @ o 17.782217782 MHz
T1 A AP e N
o (" WP AN PSR Sah Y, SN et 104d s
o / | o |
/ ! 1
10 df f 10 d
/ |
v = e 20d e n
A Ay A eanterd 1 [
PRer .. gl
5
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2507366 GHz 15.25 dam ML 2.514392 GHz 14.67 dam
T 1 2,4968467 GHz 8.58 dBm Oce Bw 13.366633367 MHz TL L 2.4971289 GHz 9.78 dBm Oce Bw 17.782217782 MHz
T2 1 2.5102133 GHz 10.32 dam T2 1 2.5149111 GHz 9.39 dam

L )i ) o

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.96 dBm)| MI[1] 12.18 dBm
- 2.5961470 GHz - 2.6011120 GHZ]
_ 13.426575427 MHz Occ B 1 17.862137862 MHz
Ay \ T KT
1wd spolft AT A 10 d 1 . . - A o T2
| i m
E ) : o ‘
" l
10 d - -10 di
/ 1 7 .\
204 [ ! 20d f
/ \ / |
- / Y
30 g T ) -0 q & ey A
A0 7 T SO WA ey g SATY P onad o frann
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596147 GHz 14,36 dam ML 2.601112 GHz 12.18 dam
T 1 25862067 GHz 9.34 dBm Oce Bw 13.426573427 MHz TL L 2,5840889 GHz 6.93 dBm Oce Bw 17.862137862 MHz
T2 1 2.5997133 GHz 8.92 dam T2 1 2.501951 GHz 7.69 darm
L U J L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 1260 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .46 dBm mili] 13.69 dBm|
20 2.6763860 GHZ| - 2.6809990 GHz
Oce B 13.306603397 MHz T occBw 17.862137862 MHz
" - e . o . - ! A
10 d 10 d . = o
- ; = 7 W
od f od
BUE! / -10d f
\ \
20 d [ 20 di
21 I a1 7 -
[ J |
-y 30 =
TR = AT A e SN (B ER
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.676386 GHz 13.45 dBm ML 2.680999 GHz 13.69 dém
T1 1 26757867 GHzZ 9.42 dBm oce Bw 13.396603397 MHz T1 1 2.671049 GHz 8.62 dBm oce Bw 17.862137B62 MHz
T2 1 26691833 GHz 7.56 dém T2 1 2.6889111 GHz 7.57 dém
L I ) - L I ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG051232-02B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS | SPURIGUE CHEKABS PABS
20 dhihe_§PURIOUS }INE_ABS pABS A 20 chipe_PURIpUS LINE ABS PAES
10 dem ” 10 dBm { k
0 dem \ 0 dem ’ 1
10 dem l -10 dem J. \_I
5N dam | -20 dBm 'l I
SPURIOUS_LINE_ABS | | ] \
0 dBm \f I
30 dm
0 dem _ . | als wuam o e v oy
50
-50 dm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquency | powerabs | aLimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 22.55 dbm -7.45 dB
2.475 GHz 2.490 GHz 1.000 MHz 248735 GHz -35.17 dBm -10.17 d8 2.690 GHz 2.601 GHz 100,000 kHz 2.69000 GHz -14.02 dBm -4.02 de
2490 GHz 2.495 GHz 1.000 MHz 249490 Gz -19.64 dém -6.54 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69118 GHz -25.79 dem -15.79 d8
2:495 GHz 2496 Gz 50.000 kiz 249553 GHz -18.42 dbm -5.42 dB 2.695 GHz 2,606 GHz 1.000 MHz 2.60560 GHz -35.55 dBm -22.55 dB
2.496 GHz 2.501 GHz 100,000 khz 2.49634 GHz 23.62 dBm -6.18 dB 5596 CHz 2.715 GHz 1,000 Mz 558651 GHe ~38.22 dbm 1352 db
|
)i - i [ o

Date:

20.JUN. 2020 17:

44:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

D

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 dhipe _BPURIOUS LINE_ABS PABS o0 chife—$PURIODS LINE ABS PASS
10 dem
0 dBm
-10 dam \_|
| |
SPURIOUS_LINE_ABS ]
-30 dBm f
N Aol h 40 dBm i Y
50 dem
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68719 GHz 9.25 dBm -20.75 db
2.475 GHz 2.490 GHz 1.000 MHz 249028 GHz -30.11 dBm -5.11 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -23.82 dBm -13.92 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -19.75 dém -6.75 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69112 GHz -17.67 dBm -7.67 de
2,495 GHz 2,496 GHz 50.000 kHz 2,49598 GHz -26.95 dém -13.35 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.69502 GHz 3519 dBm 121908
2,498 GHz 2.501 GHz 100,000 kHz 250051 GHz 10.18 dBm -19.82 dB .606 GHz 2.715 GHz 1.000 MHz 5.65808 GHz 57 74 dBm o 74dn
T
Il 1 P
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No.: FGO05

1232-02B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 2 20 chipe_PURIUS LINE ABS PASS
10 dBm H 10 dBm |
l |
0 dm 0dém }
-10 dBm \ -10 derm J \_|
0 dam | l -20 dBm i
SPURIOUS_LINE_ABS | \
0 dBm
-30 dBm Il
49 dBm 4 ATE—— 1] 0 dém o - ' n
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start Z.475 GHz 8004 pts Stap 2.501 GHz JIfghurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy Power Abs | ALimit 2,685 GHz 2.690 GHz 100.000 kHz 2.68564 GHz 22.41 dém -7.59 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48766 GHz 35,68 dem ~10.68 de 2,680 GHz 2 691 GHe 100,000 kHz 2 59001 GHe 16,82 dbm 652 ds
2490 GHz 2.495 GHz 1.000 MHz 249479 Gz -25.12 dém -12.12 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -22.65 dBm -12.65 d&
2:495 GHz 2496 Gz 50.000 kiz 2.49600 GHz -18.78 dbm -5.78 dB 2.695 GHz 2,606 GHz 1.000 MHz 2.60592 GHz -36.31 dBm -23.31 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49534 GHz 22.61 dem -7.19 d& > 856 GHz 5716 GHz 1,000 Mz 565725 GHe ~30-48 cbm 14 46 db,
T
I 1 P
20.JUN.2020 17:44:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10.dpm
0 dBm dem I
, 10 dem ‘
-10 dam | I \_l
o darn. | F -20 dBm I T
SPURIOUS_LINE_ABS ] l |
-30 dBm =0 cém
o> o W hitaon
- m:
40.d8m: .
50 dem
50 dam
-50 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68584 GHz 9.07 dBm -20.93 db
2.475 GHz 2.490 GHz 1.000 MHz 249040 GHz -31.32 dBm -6.32 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -26.31 dBm -16.31 d8
2490 GHz 2.495 GHz 1.000 MHz 249479 Gz -22.13 dém -9.13 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69183 GHz -20.56 dem -10.56 d&
2,495 GHz 2,496 GHz 50.000 kHz 2,49600 GHz -23.18 dém -16.18 dB 5 605 GH= 3 698 GH2 1,000 Mz 2.609526 GHz 26,00 dBm 130008
2,498 GHz 2.501 GHz 100,000 kHz 2,49911 GHz 9,09 dem -20.91 dB .606 GHz 2.715 GHz 1.000 MHz 5.60853 GHz 50 82 dBm 4 62dn
T
I 1 P
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